L]

High Speed 1-Needle Lockstitch
Industrial Sewing Machine

SRR AR Y

DDL-5550N A

(o, 8)

Ki

Vs Y

19581503
m g Iy m A\L No0.0482-00

&\mfﬁ \ /s



HOW TO MAKE USE OF THIS PARTS LIST
W=V YXIDRHE

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index.
HeRan:BROREFRL. B0 TVAN(ReINIZHIET 3T 0 2R2L2T, 20SBEr b0 1.
2. Explanation of codes
SRR} L]

1) Codes on the “Note’ column
“ER WMoles

@ WL means this part is changed from the previous parts list.
BB A=Y )AL CHLTSEEE s -HBBLEHRL 2T,
@ F 11 [ pe— refer to the ''Note" explanation at bottomn of page.
001 S=UTFO NERT OBRBAFFRLTT AW,

2) Codes on the "'E.C. (Engineering change)' column
‘HWER" MoOIKES
(@ A.10/83. ... Added from October, 1983
1983108 £ NBM 3 nt-.

(@ D.10/83 ... . Obsoleted from October, 1983
1983108 & N Wik & h iz,

When previous parts {Obsoleted part) and new parts | Added parts) are not interchangeable with each other:
MEOEBMESF LU CTEORE
In this case, even obsoleted part (D.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders.
COBJERAFEO)ENCRETLIELTE2ITHS, FEFALLN, ThYyOBBLMIRL T EXTFa L,
Example ({5))
'::f' Note Part No. Description E.C. a:“'
O ER & 0% ZEER & ® B
1 & B1401-100000  Needle bar D10/83] v 1 ax— -
11 & B1401-100-000-A Needle bar {A.10/83]  #> 1) — 1
2 & B1105-200000  Frame cover :'Dfﬁui:ﬁ B1105-300-000 -
u B1105-300-000 Frame cover 1A10/83) TL—Lh— 1

'—@) In case when previous parts and new part are interchangeable with each other:
HEOEMUELLLBENTE
In this case the new part number is replaced on the * 5. % (Japanese)” column of the previous parts, so please order by the new part number.
IOMER. BRSONTSEMC-EFACA LA LURESERALTHN 2 TOT. HLUSB T EXTFT a0,

(® c.10/83
1 a  [B1105.500000]  Frame cover {c.10/83] BIIDBecT0N 1
Correct No. Wrong No.
ELUSE BingE

Please order by the correct part number.
FLURBTIEXTFa L,
® m.10/83 ..... The amount required is changed from October, 1983
The new amount required is shown in the "Amt. Req". column.
1983F 10A L NHBAZTE - Lot ZOBSHBMC-CIHLCNBYrBRLTHN LT,

3) Codes on the "Amt. Req.” column

‘MR MoRE
2 enmeasm Indicates amount required is 2.
il 2EErELLET,
@120 - oniann Indicates length in meters. (unit is meter)
B2, 2A—FAEBbOLET. (MR A—FLTT)
@ — e Indicates parts obsoleted from the parts list.
ZDA—Y YA oK ANTIBATT,
@ 1 4 R AR T Indicates sub parts which construct the assembly part.

Assembly part is shown as “asm."” and 2 % in Japanese, in the “Description’’ column.
MEAT@AL T2 FH&EROLIT, MAREIREM-ETT asm® ML T2 I E/TLTHN T,

<

k.“0“0‘-\&“.‘-u-.'h‘t\n‘h‘\-\.‘-&‘-'\wdlﬁtwohthohb‘—bo'w‘w.!-‘.'-.'\-q.'\-.o‘ﬂt\ﬁbh!'ﬁ"ﬁ{‘-.‘w-‘-.v'-\.'\-uﬂ-l.l-ul'-.‘-l‘-.‘-0‘-..‘ﬁ.‘n‘ht!—uo‘-uth.‘-n.‘-i%.ho‘-.!—y.ﬁ.
-
When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the comesponding PART NUMBER
(ex. B1108-012-A00) and also the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover) or the MACHINE SERIAL-
NlMBEFt.becameﬂmmsmpamwhmhavebemchmged.

WMARMBDEXDRD Z W

~OA=V ) AFCRBI AT 2 HABE+ ZEX OB, BRIOES (A, B1109-012-A00) T i T a Ly
BHET. JROA—Y IR OBIRES (BIEAET. BIA L, No0010-01) R (3, BIRES & BRIAG hizg T
To X, YRO:DBRO—HTE (-4 51 BSrH N 2 TOTTHFTEL,

e e L i s e e i e T I S i S S S S A S A A S S S B I i F e R S S b i i b b e s P S S

Lt Lot

B e e I S,

B ey ey ey




10.

1L

CONTENTS

=] /N
MACHINE FRAME & MISCELLANBOUS COVER COMPONENTS «vvvevovonenennanan 1
708 A N s
MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS covevecvoonennnnnanas 3
Lt XEBR :
NEEDLE BAR & HOOK DRIVING SHAFT COMPONENTS «vvvevvovoncennnnnnnans 5
§HE - THEE
HAND LIBTER COMPONENTS v snusoniosscessnnnoncenosssssosesssnioess 7
i ol 3[R £
FEED MECHANISM COMPONENTS o cvoeovuenunnuennennnnnneeeeennnnnnnenn, 9
%= b B
FIL LUBRICATION COMPONENTS v eessmmvwenms 665 nemeessesenssassenn i)
& i B R
OIL RESERVOIR COMPONENTS cvvveeoosoneeneanonneeannsessssesonosssas 13
Rl R
BELT COVER & BOBBIN WINDER COMPONENTS vcvovevenenunnonnennnnnnnenn 15
NN AN — - REBIR
THRBAD STAND ICOMPONENTS ¢ 5 s cmtsinm vas «n mmemeane s o s 3 ewisiess & 5 5 o s 5o o 16
R EEBR
EXCLUSIVE PARTS FOR DDL-5550N-H «vcvvvetoeonnennnnnnnsnsnnnnnnnnns 17
DDL-5550N-H HHEHZR
EXCLUSIVE PARTS FOR DDL-5550N-A «cvvceveeeonnnnenneennnnannnnnnns. 18
DDL-5550N-A HEARBRZ
NUMERTCAT INDEK OF PRRTS 5550 e sbaimaisine « s o o5 sieteveies & 65 & Seeaoiss ¢ 5 o 19
#& 5l



MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

BB - A X R

1,

)




REF.NO. NOTE PART NO. DESCRIPTION E 2 & A AMT
1 110-00254 FACE PLATE ASM. Av4% B3 1
2 110-00304 FACE PLATE GASKET AVARNT YFY 1
3 35-6080410-SP  SCREW 1/8-44 L=4 E7%9" 1/8-44 L=4 1
4 110-00858 ARM OIL SHIELD ASM. AVTTIFTIATY B3 1
5 TA-0850604-R0O  RUBBER PLUG FAeY 2
6 TA-1250705-R0O  RUBBER PLUG FAEY 1
i S5-4120915-SP  SCREW 12/64-28 L=9 FATEYT 3/16-28 L=9 8
8 110-00510 SIDE PLATE 4% 1
9 110-00619 GASKET 2RT4R ACYFY 1
10 TA-2000502-R0O  RUBBER PLUG FAEY 1
11 TA-2101002-RO  RUBBER PLUG Rty 1
12 B1113-155-0A0  NEEDLE THREAD GUIDE PIN ASM. {RPVI4E" - B3 1
13 B1113-155-000  NEEDLE THREAD GUIDE PIN AFPUFART - (1)
14 B3148-123-000 TENSION DISC {FPUTL #9 (2)
15 B3149-123-A00 TENSION SPRING AP435 A% (1)
16 SD-0380552-5L  HINGE SCREW D=3.8 H=5.5 23" D=3.8 H=5.5 (1)
17 110-18702 THREE-HOLE THREAD EYELET VAL I 1
18 110-00700 THREAD TAKE-UP LEVER COVER FUETVAAT - 1
19 55-4120615-SP  SCREV 3/16-28 L=6 FATFYT 3/16-28 L=6 1
20 S8-4120615-SP  SCREW 3/16-28 L=6 FATRYT 3/16-28 L=6 1
21 110-18504 ARM THREAD GUIDE A F-LAFPU34 A 1
22 110-01500 SCREW 7-bh AMPUI4 A MARYT 1
23 110-18959 THREAD TENSION ASH. {+$39Y h3 1
24 110-18900 TENSION NUT £bF3993Y 1 (1)
25 B3120-125-000  TENSION DISC STOPPER AbF3-985 FI4FVFTI (1)
26 B3129-012-A00  TENSION SPRING AMF3-INTF A (1)
27 B3132-552-000 TENSION DISC HOLDER fh$3-2 #3491 (1)
28 B3126-012-000 TENSION DISC 1+#3-9%3 (2)
29 B3115-552-000  TENSION POST AhF3-9 F7 - (1)
30 B3128-012-000 TAKE-UP SPRING ALRIN" 2 (1)
31 B3111-552-B00  TENSION POST SOCKET {bF3-9 §7-874 (1)
32 55-8090670-SP  SCREW 9/64-40 L= 5.5 FAZYT 9/64-40 L=5.5 (1)
33 $5-8150710-SP  SCREW 15/64-28 L=7 FA%YT 15/64-28 L=7 1
34 B3118-552-E00  THREAD RELEASE PIN ) 1
35 B1109-012-A00  THROAT PLATE (A) N4% A 7 1
36 $5-2110920-TP  SCREW 11/64-40 L=8.5 IAE52YT 11/64-40 L=8.5 2
37 110-18603 ARM THREAD GUIDE B P-L14F7UF4 B 1
38 SS-6110610-TP  SCREW 11/64-40 L=6 E7%Y" 11/64-40 L=6 1
39 ‘TA-1250406-R0O  RUBBER PLUG Fity D=12.5 L=4 2
40 S5-4120915-SP  SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 3
41 110-01658 BED SLIDE ASM. 2MTY42 (43) 1
42 B1110-012-000  SLIDE PLATE AATY4% (1)
43 110-01609 BED SLIDE SPRING ANTY4R AT (1)
44 55-6060210-SP  SCREW 3/32-56 L= 1.9 k539" 3/32-56 L=1.9 (2)
45 110-01104 BED SCREW STUD ATYEIF2Y 4



2. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS
tw - XHEBE




REF.NO. NOTE PART NO. DESCRIPTION S AMT.
S5-8151150-8P  SCREW 15/64-28 L=10.5 FA2YT 15/64-28 L=10.5
110-17209 THREAD TAKE-UP CRANK SHAFT FUETURTIYTY
CQ-3500000-F0  OIL FELT eV 0
110-39070 THREAD TAKE-UP LEVER ASM. YoHToET B3
110-39062 THREAD TAKE-UP LEVER ASM. YUBFUETY b3
#01 B1905-541-B00  NEEDLE BEARING, B FURTY S-RTRATPYMYT
110-05204 NEEDLE BAR CRANK NET 95508
B1408-552-000  NEEDLE BAR CRANK ROD NET - B3uhnypT
B1903-552-000  END SCREW LEFT 2Ty EY”

55-8681650-TP

SCREW 9/32-28 L=16

YT 9/32-28 L=16

o it el | [ gy sergpa—
W00 1D U = LIRS = O D 00 =[N N i G BN =

110-02706 COUNTERVEIGHT YI741€) B

110-02201 MAIN SHAFT BUSHING, FRONT 999" HRIARN

55-8150912-TH  SCREW [SEN

110-02300 BUSHING, INTERMEDIATE 99T IT AN

110-08059 FEED DRIVE ECCENTRIC CAM ASM. FRIAVIVIL I3

S5-6661110-SP  SCREW 1/4-40 L=11 E33Y" 1/4-40 L=11 (2)

110-08000 FEED DRIVE ECCENTRIC CAM TPIAVIVEL (1)

110-08109 THRUST COLLAR THYAVIVRL 25A+9) 1)

$5-6090670-TP  SCREW 9/64-40 L=6 339" 9/64-40 6=6 (2)
20 110-02805 MAIN SHAFT BUSHING, REAR 99" raynian B 1
21 110-02508 0IL SEAL ARN A4ANI-A 1
22 RC-1850001-KP ~ SNAP RING 18.5 Ch™2ki47 18.5 1
23 CS-147121A-SH  THRUST COLLAR ASM. D=14.72 W=12 2720 D=14.72 ¥=12 %3 1
24 55-8660610-TP  SCREW 1/4-40 L=6 FAFYT 1/4-40 L=6 (2)
25 35-8660610-TP  SCREW 1/4-40 L=6 FA7Y" 1/4-40 L=6 2
26 R0-0442401-00  RUBBER RING ovy* 1
21 35-7681650-TP  SCREW 9/32-28 L=16 INEFRYT 9/32-28 L=16 1
28 - B1212-552-A00  COUNTERWEIGHT PROTECTING PLATE YP4FE) 27 4% 1
29 110-02607 HAND WHEEL MTIIAR 1
30 S8-8151550-SP  SCREW 15/64-28 L=15 FA%Y" 15/64-28 L=15 2
31 110-02003 MAIN SHAFT 399" 1
32 110-02904 ROLLER FELT Av7TaN3Y F39EYTINE 1
33 B1213-552-0A0-A OIL AMOUNT ADJUSTING PIN ASM. b3y 2Ya-$3-e9°y h3 1
34 R0-0291801-00  RUBBER RING onvy*® (1)

Note (ZERC) #01...

Selecting part

BN



3.

NEEDLE BAR & HOOK DRIVING SHAFT COMPONENTS
& B - T WBY IR

|
| 24
| 23
|
|
'rqﬁ\ 25
|
|
|
|
|
_
12
| | | [
: ’ |
| |
| |
| ) U
| |
| |
| | 27
l |
L

e e e |

26




e i g

REF.NO. NOTE PART NO. DESCRIPTIDON =¥ 3 ANHT.
1 B1405-012-000 CAP y7° 1
- B1402-552-000-A NEEDLE BAR BUSHING, UPPER AJRT = 97434 1
3 110-05006 NEEDLE BAR AETY I
4 B1411-552-0A0  NEEDLE BAR CONNECTION ASM. MFT-2"% 53 1
5 SS-6090670-TP  SCREW 9/64-40 L=6 £32Y" 9/64-40 6=6 (1)
6 B1414-555-000 SLIDE BLOCK NE*-2"% Fui{1y |
7 110-18801 NEEDLE BAR THREAD GUIDE VSR P 1
8 B1403-155-000  NEEDLE BAR BUSHING, LOWER AYE™ = Y232 1
g S5-7080510-TP  SCREW 1/8-44 L=4.5 IREFFYT 1/8-44 L=4.5 1
10 110-05303 NEEDLE BAR THREAD GUIDE MET9L Y 1
11 MDB-100B1400 NEEDLE DBX1 #14 AJ DBX1 #14 1
12 B1306-155-0C0  GEAR & PINION ASM. AR PTI-FC 43 1
13 B1306-155-0B0  GEAR & PINION ASM., UPPER SIRFNITAR D3 (1)
14 B1305-012-0A0  GEAR ASH. SORBAITAR BT4 B3 (1)
15 S5-8660810-TP  SCREW 1/4-40 L=8 FA2YT 1/4-40 L=8 (2)
16 B1306-155-0A0 PINION ASM. SIHEAYT AR Y3- B3 (1)
17 S5-8660810-TP  SCREW 1/4-40 L=8 FA2YT 1/4-40 L=8 (2)
18 B1307-155-0B0  GEAR & PINION ASM., LOWER YEBINTTAR Y3 (1)
19 B1307-155-0A0 GEAR ASM. LARGE IRRFAITAR 274 B3 (1)

20 55-8660810-TP  SCREW 1/4-40 L=8 FARYT 1/4-40 L=8 (2)
21 B1308-155-0A0 PINION ASM. NIRRT I3- D3 (1)
22 $5-8660810-TP  SCREW 1/4-40 L=8 FARYT 1/4-40 L=8 (2)
23 110-04009 UPRIGHT SHAFT 2597 1
24 S85-4120915-SP  SCREW 12/64-28 L=9 FATFY" 3/16-28 L=9 1
25 110-04108 BUSHING, UPPER 2FYT LA 1
26 110-04207 UPRIGHT SHAFT BUSHING, LOWER 23T HIRARN 1
27 110-15203 BUSHING, REAR IRYThaYnAR 1
28 35-4120915-SP  SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 1t
29 CS-079101A-SH  THRUST COLLAR ASM. D=7.94 W=10 A7209% D=7.94 W¥=10 1
30 S5-6110420-TP  SCREW 11/64-40 [=4.8 L33y 11/64-40 L=4 (2)
31 110-15005 HOOK DRIVING SHAFT 29Ty !
32 110-15609 POSITIONING FINGER i SR B 1
33 55-6111010-5P  SCREW 11/64-40 L= 9.5 E73Y" 11/64-40 L=9.5 1
34 $S-8150432-TH  SCREW > & Sl 1
35 110-15104 BUSHING ASH., FRONT PEVMVEAS ) i
36 CS-079073A-SH  THRUST COLLAR A32b9% B3 1
37 55-8110410-TP  SCREW 11/64-40 L= 3.5 FAY" 11/64-40 L=3.5 (2)
38 B1808-552-0A0  OIL SEAL SCREW ASM. YEYTY RIMAFYT Y3 1
39 B1810-552-000 OIL WICK 297 RL FAFYT IV (1)
40 B1830-127-0A0  HOOK ASH. B 43 1
41 B9117-012-000  BOBBIN ATETY 1
42 B1837-012-0A0  BOBBIN CASE ASM. FETUT=2 U3 1



, 4. HAND LIFTER COMPONENTS
Wz £




e

REF.NO. NOTE PART NO. DEF-SCR=TPT-1-0 N e AMT.
1 110-71800 HAND LIFTER 1$I7%" LAt~ 1
2 B1521-555-000  SCREW TFIPFLAT- pARYT 1
3 R0O-0371801-00  RUBBER RING DL A 1
4 110-06756 HAND LIFTER CAM ASM. ERBL RS TR 1
5 110-06350 HAND LIFTER LINK EXPYTUVE 43 1
6 RE-0500000-K0  E-RING E3"2FX2 5 1
T 110-06509 LINK SHAFT EXPFCYVRIT Y 2
8 110-06608 GASKET YURIT N 9%y 3
9 RE-0500000-KO  E-RING E#" 2447 5 3

10 110-06202 LIFTING LEVER EFPY 4% 1
1 110-07309 LIFTING LEVER RING EX7ET YUy ayuht 1
12 110-07101 HINGE SCREW EFTPF" 3287939 1
13 SD-0720332-SP  HINGE SCREW D= 7.24 H= 3.3 2°v#y* D=7.24 H=3.3 i
14 110-07002 LIFTING LEVER LINK (3 4 Al VL) 1
15 110-07200 CONNECTING ROD VERTICAL EFTPFT LUAYRTY 1
16 110-06905 LIFTING LEVER CONNECTING ROD LI PET IR 1
17 KE-0500000-KO  E-RING E¥“2b+49 5 2
18 110-18207 TENSION RELEASE RETURN SPRING 1F2AA42 EFTINTF 1
19 110-18405 TENSION RELEASE PIN SPRING AFIRAES UN" 2 1
20 RE-0400000-K0  E-RING : E3™4rt7 4 1
21 110-18306 TENSION RELEASE SUPPORTING PIN AR2AART I 1
22 110-18009 TENSTON RELEASE PLATE {h2Ad4% 1
23 110-18108 TENSION RELEASE SHAFT {RIAALRITY 1
24 110-71602 PRESSER SPRING REGULATOR 18X Fa9ty (3° 1
25 110-71701 NUT 131 Fa9ty 3" Ivb 1
26 B1510-227-000  PRESSER GUIDE BAR 191 PUIART - 1
o B1505-227-000-A PRESSER SPRING 9L F3-2IA" 3 1
28 110-06004 NEEDLE BAR GUIDE BRACKET ERR TR AE 1
29 B1501-127-000  PRESSER BAR ER A i
30 110-06103 PRESSER BAR THREAD GUIDE THLE" 9% ARFPVIA 1
31 55-8660810-TP  SCREW 1/4-40 L=8 FA%YT 1/4-40 L=8 1
32 S8-7090910-SP  SCREW 9/64-40 L= 8.5 IRE52Y" 9/64-40 L=8.5 2
33 B1502-541-000 PRESSER BAR BUSHING, LOWER TELET - P 1
34 55-7091110-3P  SCREW 9/64-40 L=10.5 IEFFY" 9/64-40 L=10.5 1
35 110-28156 PRESSER FOOT ASM. I 2944L H3 1
36 110-19007 WASHER PLATE {F2RAE V4% 1



5. PEED MECHANISM COMPONENTS
X b B




REF.NO. NOTE PART NO. DESCRIPTION E v A AMT.
1 110-09503 FEED REGULATOR CONNCTING ROD FEINY L 1
2 110-09602 FEED REGULATOR PIN AIFIILILA Oy 1
3 $S-6090670-TP  SCREW 9/64-40 L=6 k5%9" 9/64-40 6=6 2
4 110-09701 FEED REGULATOR IVIF29¢Y8" 4 1
5 110-09800 FEED REGULATOR BUSHING 7 FA9L98°4 A3k 1
6 $S-7120770-SH _ SCREW TAETEY 1
7 110-09909 FEED REGULATOR SCREW A7NFATEIFT 1
8 B1148-555-000  SPRING 190 #3-t% EOUNTR 1
g 110-52701 PIN 1) Favey Loy 1

10 110-100086 FEED DIAL LA 1
11 $S-6120930-TP  SCREVW 3/16-28 L=9.0 £939" 3/16-28 L=9 1
12 110-08208 ROCKER SHAFT CONNECTING ROD 2474459094 1
13 110-09206 VALKING FOOT PIN C ZHAATIIESY C 1
14 $S-6090620-SP  SCREV 9/64-40 L=6 €539 9/64-40 L=6 1
15 110-14008 ~ CONNECTING ROD Y295 19n9E° 1
16 R0-0922702-00  RUBBER RING 0yvy® 1
17 110-10303 FEED REVERSE SPRING LA -A"% 1
18 RE-0500000-K0  E-RING E3"4b39 5 1
19 110-10154 FEED REVERSE ARM ASH. IILAT-97" 93 1
20 110-10402 FEED REVERSE ARM SCREW AUA =97 ey 1
21 RE-0500000-KO  E-RING E2" 4137 5 1
22 110-09404 ADGUSTING LINK SPRING FIVLYYYY A% 1
23 110-08901 ADGUSTING LINK FULCRUM SHAFT B FI9LYIIFVYY B 1
24 110-09008 VALKING FOOT PIN A 2AATIYECY A 2
25 110-08703 VALKING FOOT LINK LAY B 2
26 110-08604 CONNECTING LINK A VRV A 2
27 110-08455 VALKING FOOT ADJUSTING LINK TIVFIEIYY 93 1
28 110-08802 ADGUSTING LINK FULCRUM SHAFT A FA9LNIYFVIY A 1
29 $S-8150710-SP  SCREW 15/64-28 L=7 MEYT 15/64-28 L=7 2
30 SS-6090620-SP _ SCREW 9/64-40 L=6 E3%Y° 9/64-40 L=6 2
31 110-11103 FEED BAR SHAFT ATy 1
32 RC-1381001-KP  RETAINING RING WAETSY 1
33 B1613-012-A00  FEED DOG A TN A 1
34 SS-4080620-TP  SCREW 1/8-44 L=6 FAT29" 1/8-44 L=6 2
35 110-11251 FEED BAR ASM. T84 53 1
36 110-09305 ADGUSTING LINK SPRING GUIDE $3909YY N 3H) 1
37 SS-7110510-SP SCREW 11/64-40 L=5 ME53Y° 11/64-40 L= 5 2
38 110-11301 FEED SPRING HOOK TIIN Th 1
39 110-10808 FEED ROCKER SHAFT 24N Y™y 1
40 110-09107 “WALKING FOOT PIN B 24A4IUEY B 1
41 SS-6090620-SP  SCREW 9/64-40 L=6 k3%Y" 9/64-40 L=6 1
42 NS-6680410-SP NUT 9/32-28 a3 9/32-28 1
43 110-08356 FEED ROCKER SHAFT CRANK ASH. AAALIIYDT" I3 1
44 $S-7121410-SP  SCREW 3/16-28 L=14 WY 3/16-28 L=14 (1)
45 110-14156 REAR CRANK ASM. SR LA VUL 1
46 $S-6121210-SP  SCREW- 3/16-28 L=12 k329" 3/16-28 L=9 (1
47 SD-1000801-SH  HINGE SCREW T Ol 1
48 110-14206 FEED DRIVING SHAFT Y a9yt 1myyy 1
49 CS-147121A-SH  THRUST COLLAR ASM. D=14.72 W=12 25209 D=14.72 ¥=12 7% 1
50 $S-8660610-TP  SCREW 1/4-40 L=6 PAFYS 1/4-40 L=6 (2)
51 110-10907 FEED ROCKER SHAFT BUSHING  CUEAEET) 1
52 $S-8150432-TH  SCREW PARY 1
53 $S-7110740-TP  SCREW 11/64-40 L=7 EFEY" 11/64-40 L=7 1
54 RC-1381001-KP  RETAINING RING C3°2k3D 1
55 110-11053 FEED ROCKER ASM. AR 495 93 1
56 $S-7121410-SP  SCREW 3/16-28 L=14 WY 3/16-28 L=14 (1)
57 110-14354 DRIVING SHAFT CRANK ASM.,FRONT Y A9r A9 783% 3 1
58 SS-7111120-SP  SCREVW 11/64-40 L=10.5 WE5EY” 11/64-40 L=10.5 (1)
59 $S-4120915-SP  SCREW 12/64-28 L=9 FAT 29" 3/16-28 L=9 1
60 110-10907 FEED ROCKER SHAFT BUSHING 99" HAah 1
61 CS-147121A-SH  THRUST COLLAR ASM. D=14.72 ¥=12 252b9% D=14.72 W=12 73 1
62 SS-8660610-TP  SCREW 1/4-40 L=6 PV 1/4-40 L=6 (2)
63 R0-0781901-00  RUBBER RING ouvy® 1
64 110-10501 FEED REVERSE SHAFT AN =97 1
65 110-10709 FEED LEVER METAL TIIVAT =) A3k 1
66 $S-8660810-TP _ SCREW _1/4-40 L=8 AEY” 1/4-40 L=8 1
67 SS-8661040-TP  SCREW 1/4-40 L=10 F27Y" 1/4-40 L=10 1
88 110-10600 REVERSE FEED CONTROL LEVER Y UA" - 1

=0



6. OIL LUBRICATION COMPONENTS

kG th BA R

= e



REF.NO. NOTE PART NO. DESCRIPTION E v oA 4 ANT.
1 B3530-555-000  OIL SIGHT WINDOW 77752k 1
2 R0-1952401-00  RUBBER RING oyuy* 1
3 110-21201 MAIN SHAFT OIL TUBE 999" 95291 A°47° 1
4 110-21607 TUBE HOLDER (UPPER) AT (91) ]
5 SS-4120615-SP  SCREV 3/16-28 L=6 FA 59" 3/16-28 L=6 1
6 $S-4120615-SP  SCREW 3/16-28 L=6 $4°%9° 3/16-28 L=6 1
7 B3529-226-000 OIL FELT PRESSER I2- IR 1
8 110-21151 OIL RETURN TUBE AS. FA2IN° 47° B3 1
g 110-21805 OIL RETURN TUBE HOLDER W29 A0 470491 ()

10 €0-2520000-00  OIL WICK 29V 0.3

11 110-21300 0IL TUBE PT§1938° 47° 1
12 110-21706 TUBE HOLDER (LOVER) AT ASE (3%) 1
13 $5-4150915-SP  SCREW 15/64-28 L=9 7A° 39" 15/64-28 L=9 1
14 B2616-372-000  SPRING Az 1
15 B3514-412-000 OIL ADJUSTING SCREW YRV RIAgN Wa-Fa-29ryt 1
16 110-20054 LUBRICATING OIL PUMP ASH. FVUP R4 U3 1
17 110-20302 OIL PUMP INSTALLING BASE VT RE MIYI1R 68)
18 SL-4030851-SF__ SCREW FATZY e )
19 110-20005 0IL PUMP P 1)
20 110-20708 OIL PUMP IMPELLER {UA°5- (1)
21 SE-4301041-SR  SCREW 297° 34 %9" ()
22 110-20203 LUBRICATING OIL PUMP COVER $°7° 3473 (1)
23 110-20807 OIL PUMP IMPELLER COVER U7 349543 (1)
24 110-20401 PLUNGER 72595y )
25 110-20609 PLUNGER SPRING Py n 3 6))
26 110-20500 PLUNGER SCREV P3Pty 2 (1)
27 110-20906 HOOK DRIVING SHAFT OIL TUBE Y8 %293 A°47° (1)
28 $S-6111010-SP ~ SCREW 11/64-40 L= 9.5 535" 11/64-40 L=9.5 1
29 110-21003 OIL PUMP SUPPORT $°V7° 949529 1
30 S5-4150915-SP__ SCREW 15/64-28 L=9 FA"35" 15/64-28 L=9 1
31 110-21409 RUBBER JOINT ¥I9IN°AT° 9% 5 1

= 19 =



DIL RESERVODIR COMPONENTS
i B R

=

= 8=



REF.NO. NOTE PART NO. BEESCRIPTEON === AMT.
1 110-47057 OIL RESERVOIR ASM. F7U9a7e 3 1
2 110-23017 OIL RESERVOIR 773373y (1)
3 110-23108 GASKET T77h"34 A°9%Y (1)
4 110-47107 RUBBER CUSHION FI7TEIDT) (4)
5 $5-6700710-SH  SCREW E73Y° (1)
6 R0-0982401-00  RUBBER RING oyyy” (1)
7 110-24007 CONNECTING ROD, VERTICAL E3PFT A47U97 (1)
§ 110-24106 SPRING EFTTET BTN R (1)
9 RE-1000000-KO  E-RING E¥™ 2449 (1)
10 110-24502 KNEE PRESS LOD BEARING BRACKET ERPFATY T IRYIITT (1)
11 S5-9182010-SN  SCREW 9/32-20 L=20 YRR A 9/32-20 L=20 (2)
12 NS-6150430-SR  NUT 15/64-28 oya73vr 15/64-28 (2)
13 55-8153010-SR  SCREW 15/64-28 L=30 FA3Y" 15/64-28 L=30 (2)
14 $5-9151610-SR  SCREV 15/64-28 L=16 oYAET A 15/64-28 (1)
15 110-24205 KNEE PRESS ROD e 773337 (1)
16 110-23751 KNEE PRESS PLATE ASM. EFT P42 53 1
17 B3431-552-000-A KNEE PRESS PLATE COVER EF PF4% AAT- (1)
18 B3419-122-000  KNEE LIFTER PLATE ROD L3 7Y 4597 h (1)
19 110-24403 ~ RUBBER E$°PF 174 (1)

20 110-23702 KNEE PRESS PLATE EFT7T4% (1)

21 110-23801 KNEE PRESS PLATE HOLDER S AR SEFLLA (1)

22 35-9151540-3R  SCREV 15/64-28 L=15 oyByE" A+ 15/64-28 L=15 (1)

23 110-24304 KNEE PRESS LIFTER ROD S A A ) 1

=



=

BELT COVER & BOBBIN WINDER COMPONENTS
N bkhon— - REBRIRE

ke

S

S —

REF.NO. NOTE PART NO. DESCRIPTIODN Eee==———f AMT.
1 110-23363 BELT COVER ASM. ATARIAT- B3 1
2 110-23355 BELT COVER ASH. ATRRENT- B3 (1)
3 110-23306 BELT COVER A ATAREAT- A (1)
4 35-7701010-SP  SCREW 5/16-24 L=10 W72y 5/16-24 L=10 (2)
5 110-23405 BELT COVER B ATAMIAT- B (1)
] 110-23504 BELT COVER SUPPORT ATARINT- %29 (1)
1 $S-7120640-SP  SCREW 3/16-28 L=6 2AL73Y" 3/16-28 L=6 (1)
8 110-23603 BELT COVER COLLAR ATRMINT - B9- (2)
9 D3201-555-DA0  BOBBIN WINDER ASM. 1b339-% 43 (1)
10 D3213-555-DA0  THREAD TENSION BRACKET ASH. 1F% AbFA-UET-274 43 (1)
11 55-4110515-SP  SCREW 11/64-40 L=5 FAT2Y" 11/64-40 L=5 (1)
12 B3126-012-000 TENSION DISC A+$3-I%5 (2)
13 B3129-012-B00  TENSION SPRING B ib¥3-7 n°% B (1)
14 B3125-012-000  THREAD TENSION STUD NUT 1h$3-9 IYh (1)
15 33-7110350-3P  SCREW 11/64-40 L=3 IWEFFYT 11/64-40 L= 3.5 (1)
16 B3212-555-000 PRESSER PLATE BAFT- 274 14142 (1)
17 B3211-555-000  RUBBER BRAKE B4R = 3%, (1)
18 B3209-555-000 POSITIONING FINGER $ES T (1)
19 3D-0490261-SP  HINGE SCRE¥ D=4.9 H=2.6 2°vxyT D=4.9 H=2.6 (1)
20 35-7081310-SP  SCREW 1/8-44 L=12.5 IIEFFY" 1/8-44 . 1=12.5 (1)
21 WP-0501016-SD  WASHER 5X10.5X1 E3%° % % 5X10.5X1 (2)
22 SK-3482500-SC  WOOD SCREW D=4.8 L=25 wAEYRYT  D=4.8 L=25 (2)

=




8.

THREAD STAND COMPONENTS

R EERKR

I
|
1
|
!
I
|
I
|
|
|
i
!
I
|
|
!
I
]
|
|
I
|
|
I
I
!
!
I
!
1
|
!
|
1
!
!
!
!
|
|
|
|
|
|
L

REF.NO. NOTE PART NO. DESCRIPTION By ANT.
1 111-83159 THREAD STAND ASM. AF279F (43) 1
2 B3307-012-000  THREAD GUIDE 1b27 AF7PVI4 (2)
3 B3310-012-000 POSITION CUP SET SCREW AM3F AFPVIL IAFYT (1)
4 WS-0641560-KR  SPRING WASHER 6.4X11.9X1.5 ATF3THT % 6.4X11.9X1.5 (1)
5 B3309-012-000 POSITION CUP 1b2F AFPYI4 TWETA (1)
6 B3308-012-000 ROD WASHER 1+27 {PPUT49F (1)
it B3306-012-000  SPOOL ROD 1+3F 9THY (1)
8 NM-6061061-SE  NUT M6 oyAy39F M6 10X11.5X10 (1)
9 B3302-012-000  SPOOL REST ROD AL37 Y3hy (1)

10 111-84009 SPOOL RETAINER 1% TURTR (2)
11 B3320-704-L00-A SPOOL PIN {F2¥955%9 (2)
12 B3311-012-000  SPOOL REST CUSHION G v (2)
13 111-81153 SPOOL REST ASH. 1be%9k h3 (1)
14 WP-0560860-SE  WASHER 5.6X12X0.8 587" % 5.6X12X0.8 (2)
15 WS-0531060-KR  SPRING WASHER 5.3X8.3X1 AT¥$75"% 5.3X8.3X1 (2)
16 NS-6123881-SE  NUT 3/16-28 oy ryE 3/16-28 (2)
17 SH-9061080-SE  SCREW M6 L=10 oYA2E" M M6 L=10 (1)
18 NM-6100663-SE  NUT M10 oyay39E M10 332 (2)
19 SK-3452000-SE  WOOD SCREW D=4.5 L=20 AEIEYT D=4.5 L=20 (3)
20 111-83100 THREAD STAND 1b27 274 (1)
21 W5-1002560-KR  SPRING WASHER 10X18X2.5 ATFRETHT % 10X18%2.5 (1)

16—



10, EXCLUSIVE PARTS FOR DDL-5550N-H
DEDbi=5-5-5 - N—H

WA B

B1511-543-BBA
B1511-543-BA0
$5-6080320-8P

HINGED PRESSER FOOT ASHM.
PRESSER FOOT ASM.
SCREW 1/8-44 L= 2.5

JTI9RHT B3 (MIBT-RTYR)

YTARE 3

337" 1/8-44 L=2.5

110-91501
MDB-100B2200
110-92301

NEEDLE BAR THREAD GUIDE H
NEEDLE DBX1 #22
ADGUSTING LINK SPRING GUIDE

NETS Abdr H
N DBX1 #22
F39EY YV ATy

REF.NO. NOTE PART NO. PRS- CRTCPTI-0N = % AMT.
1 110-91659 + LINK THREAD TAKE-UP LEVER ASM. Yoy -Fuey 93 1
2 110-91600 NEEDLE BAR CRANK H nNF"g h3vs H (1)
3 B1114-012-000  THREAD GUIDE PIN APPUFART - 1
4 110-91303 NEEDLE BAR WUERS 1
5 B1505-552-000-A PRESSER SPRING I F3-£YA" % 1
6 110-73558 THREAD TENSION ASM. 1h$392 H3 1 {:}
7 B3114-232-000 TENSION SPRING, NO.2 AMF3-9 AT3% (1)
3 110-91006 ARM THREAD GUIDE (HA) 7-b AF7v34 (HA) 1
9 110-91105 ARM THREAD GUIDE (HB) P-4 AFP¥34 (HB) 1

10 110-91204 ADJUST LINK SPRING F3a9EY Uuh AT % 1
11 B1403-553-000  NEEDLE BAR BUSHING, LOWER AYET - %A% 1
12 B1419-553-000  NEEDLE BAR THREAD GUIDE MA"- AbFUI4 1
13 110-91709 POSITIONING FINGER TH T2 %L H 1
14 B1109-555-H0B ~ THROAT PLATE (H) A4 H 1
15 B1613-555-H00  FEED DOG (H) a* H 1
16 1
17 1
18 1
19 1
20 1

1

1

BN
B et

110-91907

FEED SPRING HOOK

- 1=

Y ATz




11. EXCLUSLVE PARTS FOR DDL-5550N-A

=18 =

DDL-5550N—-A HAHBRE
i 3
/
\\/ S
=
5
I
!
i
2 |
I
__________ I
e
\\ L:C
Y R
e | 12
I
|
|
_______ (R
REF.NO. NOTE PART NO. DESCRIPTION TR T AMT.
1 110-91857 LINK THREAD TAKE-UP LEVER ASM. YUIFVETY B3 1
2 110-91808 NEEDLE BAR CRANK A ME™S 9500 A (1)
3 111-41108 NEEDLE BAR MN#E" 9 B 1
4 D1113-126-WA0O  NEEDLE THREAD GUIDE PIN ASM. ARV - 53 1
5 D1524-555-DA0  PRESSER FOOT ASM. 141 73 1
:;3 6 110-72006 FEED DIAL ) 249 1
: i B1613-012-100  FEED DOG 1 AT 1 1
8 B9117-552-A00  BOBBIN ety 1
9 D1109-555-DOI  THROAT PLATE I D=1.6 M4%2 1 1.6 1
10 110-92558 HAND LIFTER CAM ASM. 4175 BL (93) 1
11 B1505-227-T00-A PRESSER SPRING T 4L F2-LIA" % 1
12 MDA-100B0900  NEEDLE DAX1 #9 A DAX1 # 9 1
13 110-73756 THREAD TENSION ASH. PISELPRUR 1
14 D3128-555-D00  TAKE-UP SPRING {MFHINT R (0
15 B3111-126-000 TENSION POST SOCKET 1H43-9 #-%4 (1)
16 D3129-555-D00  THREAD TENSION SPRING AFFAINT 2 (n



NUMERICAL INDEX OF PARTS

% 6l

Part No, Page Ref, Part No, Page  Ref, Part No, Page  Ref, Part Ho, Page Ref.
m F B Ho. am F B Mo a B B Mo m B H Mo
B1109-012-A00 2 35 B9117-552-A00 18 8 S85-6090620-3P 10 14 110-02508 4 21
B110G-555-HOB 1734 S5-6090820-SP 10 30 110-02706 4 i
B1110-012-000 2 42 CQ-2520000-00 12 10 S5-80906820-SP 10 41 110-02805 4 20
B1113-155-0A0 2 12 CQ-3500000-F0 4 3 SS-6090870-TP 4 19 110-02904 4 32
B1113-155-000 =13 CS-079073A-SH 6 38 $5-8090670-TP 6 5 110-04009 6 23
B1114-012-000 17 3 CS5-079101A-SH 6 29 55-8090670-TP 10 3 110-04108 & 25
| B1148-555-000 10 8 CS-147121A-SH 4 23 55-6110420-TP 6 30 110-04207 6 26
B1212-552-A00 4 28 C5-147121A-SH 10 49 5S-6110610-TP == 110-05006 8 3
B1213-552-0A0-A 4 33 CS-147121A-SH 10 81 $5-6111010-SP §—33 110-05204 4 7
B1305-012-0A0 6 14 35-6111010-SP 12 28 110-05303 6 10
B1306-155-0A0 8 16 D1109-555-D01 18 Q S8-6121210-SP 10 48 110-06004 3—-28
B1306-155-0B0 =13 D1113-126-¥A0 18 4 §5-68121860-SP 10 11 110-08103 8 30
B1306-155-0C0 6 12 D1524-555-DA0 18 5 S5-6661110-SP 4 16 110-06202 3 10
B1307-155-0A0 8 19 D3128-555-D00 18 14 SS-6700710-SH 14 5 110-06350 8 5
B1307-155-0B0 6 18 D3129-555-D00 18 16 S5-7080510-TP 6 9 110-08509 8 7
B1308-155-0A0 621 D3201-555-DA0 15 9 55-7081310-SP 15 20 110-06608 8 8
B1402-552-000-A & 2 D3213-565=-DA0 — 15 10 $5-7090910-3P 8-——32 110-06756 8 4
B1403-155-000 ] 8 88-7091110-8P 8 34 110-06905 g2 16
B1403-553-000 17 11 HC-2005007-50 8 44 §5-7110350-SP 15 =15 110-07002 3 14
B1405-012-000 ] 1 MC-2005007-55 6 45 S8-7110510-SP 10 37 110-07101 8 12
B1408-552-000 4 8 MDA-100B0900 18 12 S8-7110740-TF 10 53 110-07200 315
B1411-552-0A0 ] 4 MDB-100B1400 6 11 $5-7111120-SP 10 58 110-07309 5 1
B1414-555-000 8 8 MDB-100B2200 =20 55-7120640-3P 15 7 110-08000 =17
B1419-553-000 17 12 SS5-7120770-SH 10 B 110-08059 4 15
B1501-127-000 8 29 NH-6061081-SE 186 8 55-7121410-SP 10 44 110-08109 4 18
B1502-541-000 & 3 NM-6100663-SE 16 18 SS-7121410-SP 10 58 110-08208 10 12
B1505-227-T00-A 18 11 NS-8123881-SE 16 16 SS-7681650-TP 4 27 110-08358 10 43
B1505-227-000-4 8 27 HS-6150430-SR 14 12 SS-8090870-SP 2= 32 110-08455 0 =27
B1505-552-000-A 17 5 NS-6680410-SP 10 42 55-8110410-TP 8 37 110-08604 10 28
B1510-227-000 828 S5-8150432-TH 65 34 110-08703 10 25
B1511-543-BA0 17 17 RC-1381001-KP 10 32 55-8150432-TH 10 52 110-08802 % 93
B1511-543-BBA 17 16 RC-1381001-KP 10 54 55-8150710-SP 2 33 110-08901 10 - 238
B1521-555-000 8 2 RC-1850001-KP & - 22 55-8150710-SP 10 29 110-09008 o 24
B1613-012-A00 10 33 RE-0400000-K0 8§ 20 $5-8150812-TH 415 110-09107 10 40
B1613-012-100 18 7 RE-0500000-K0 8 8 55-8151150-8P 4 1 110-09206 10 13
B1613-555-H00 17 15 RE-0500000-K0 8 9 S$5-8151550-SP 4 30 110-09305 10 38
B1808-552-0A0 6 38 RE-0500000-K0 & 17 S5-8153010-SR 14 13 110-09404 0 79
B1810-552-000 6 39 RE-0500000-K0 10 18 S5-8660610-TP 4 24 110-09503 10 1
B1830-127-0A0 6 40 | RE-0500000-K0 10 21 $5-8660610-TP 4 25 110-09602 10 2
B1837-012-0A0 8 42 RE-1000000-K0 14 g 55-8660610-TPF 10 50 110-09701 10 4
B1903-552-000 4 9 R0-0291801-00 4 34 55-8660610-TP 10 62 110-09800 10 5
B1905-541-B00 4 6 R0-0371801-00 8 3 S55-8680810-TP 6 15 110-09909 10 7
B2616-372-000 12 14 R0-0442401-00 4 26 S5-8660810-TP 6 17 110-10154 10 19
B3111-126-000 18 15 R0O-0781901-00 10 63 S5-8660810-TP g 20 110-10303 10 17
B3111-552-B00 2- 3 R0-0922702-00 10 16 S5-86680810-TP 8 22 110-10402 10 20
B3114-232-000 17 7 R0-0982401-00 14 8 SS-8680810-TP 5 =3 110-10501 10 64
B3115-552-000 2 29 R0-1952401-00 12 2 S5-8660810-TP 10 66 110-10709 10 65
B3118-552-E00 2 34 SS-8681040-TP 10 87 110-10808 10 39
B3120-125-000 2 =25 SD-0380552-SL 2 18 55-8681650-TP 4 10 110-10907 10 5l
B3125-012-000 15 14 SD-0490261-SP 15 19 $5-9151540-3R 14 22 110-10807 10 80
B3126-012-000 2 28 SD-0720332-SP &-"03 $5-9151610-SR 14 14 110-11053 19 - 55
B3126-012-000 15 12 SD-1000801-SH 10 47 5§5-9182010-SH 14 11 110-11103 10 31
B3128-012-000 230 SE-4301041-SR 12 21 110-11251 10 35
B3129-012-A00 2 26 SK-3452000-SE 16 19 TA-0850604-R0 2 5 110-11301 10 38
B3129-012-B00 15 13 S5K-3482500-sC 15 22 TA-1250406-R0 2 39 110-14008 10 15
B3132-552-000 2 27 SL-4030851-SF 12 18 TA-1250705-R0 2 6 110-14156 10— 45
B3148-123-000 2= 14 SH-9061080-SE 16 17 TA-2000502-R0 2 10 110-14206 10 48
B3149-123-A00 215 $8-2110920-TP 2 38 TA-2101002-R0 e ) 110-14354 10 57
B3209-555-000 15 18 $5-4080620-TP 10 34 110-15005 6 31
B3211-555-000 15 17 S5-4110515=5p 15 11 ¥P-0501016-SD i5 21 110-15104 6 35
B3212-555-000 15 16 55-4120615-SP 2 19 ¥P-0560860-SE 16 14 110-15203 Be27
B3302-012-000 18 9 55-4120615-3P 2 20 ¥S-0531060-KR 16 15 110-15609 b 37
B3306-012-000 186 7 SS-4120615-SP 12 5 ¥S-0641560-KR 16 4 110-17209 4 2
B3307-012-000 16 2 SS-4120615-SP 12 6 ¥S-1002560-KR 16 21 110-18009 8- 22
B3308-012-000 186 6 58-4120915-8P 2 7 110-18108 & 73
B3309-012-000 16 5 S5-4120915-5P 240 110-00304 2 2 110-18207 8 18
B3310-012-000 16 3 $5-4120915-SP 6 - 24 110-00619 2 9 110-18306 821
B3311-012-000 16 12 $5-4120915-SP 8 28 110-00858 2 4 110-18405 8= 19
B3320-704-L00-A 16 11 55-4120915-SP 10 59 110-01104 2 45 110-18504 P01
B3419-122-000 14 18 S55-4150915-SP 12 13 110-01500 2 22 110-18603 2 37
B3431-552-000-4 14 17 $8-4150915-Sp 12 30 110-01609 2 43 110-18702 2 17
B3514-412-000 12 15 S5-4701415-SD 15 4 110-01658 21 110-18801 6 7
B3529-226-000 12 T $5-6060210-SP 24 110-02003 A= 110-19007 8 38
B3530-555-000 12 1 S$S-6080320-SP 17 18 110-02201 4 12 110-20005 12==1g
B9117-012-000 6 . 41 $5-6080410-SP 2 3 110-02300 4 14 110-20054 9= 18

— 10—

(*

A o s s




s

NUMERICAL INDEX OF PARTS 5 3

Part No, Page  Ref, Part No, Page  Ref, Part No, Page  Ref, Part Mo, Page Ref

b= B Ne fn & B Mo an B B N B B No
110-20203 1222
110-20302 1217
110-20401 12 24
110-20500 12 26
110-20609 1225
110-20708 12 20
110-20807 12=—23
110-20908 1Z2—=—27
110-21003 12=—20
110-21151 12 8
110-21201 12 3
110-21300 T2—1I1
110-21409 1231k
110-21607 12 4
110-21706 12=——12
110-21805 12 9
110-23017 14 2
110-23108 14 3
110-23355 15 2
110-23363 15 1
110-23504 15 6
110-23603 15 8
110-23702 14 20
110-23751 14 16
110-23801 14 21
110-24007 14 F
110-24106 14 8
110-24205 14 15
110-24304 14—=27
110-24403 14 19
110-24502 14 10
110-28156 8 35
110-39062 4 5
110-39070 4 4
110-47057 14 1
110-47107 14 4
110-52701 10 9
110-70851 2 1
110-70901 2 8
110-71008 2 18
110-71305 4 29
110-71602 8 24
110-71701 8 25
110-71800 8 1
110-71909 10 10
110-72006 18 6
110-72105 10 68
110-72204 2 24
110-72253 223
110-72907 15 3
110-73004 15 5
110-73558 17 6
110-73756 18 13
110-91006 IT 8
110-91105 17 9
110-91204 710
110-91303 17 4
110-91501 17 19
110-91600 17 2
110-91659 17 1
110-91709 17 13
110-91808 18 2
110-91857 18 1
110-91907 1722
110-92301 1721
110-92558 18 10
111-41108 6 43
111-41108 18 3
111-81153 =13
111-83100 16=—20
111-83159 16 1
111-84009 16 10

— 90—




‘18] €

JUKI CORPORATION
HEAD OFFICE :
2-1, B-CHOME, KOKURYO-CHO,
CHOFU-CITY, TOKYO, JAPAN

BUSINESS OFFICE
23-3, KABUKI-CHO 1-CHOME
SHINJUKU-KU, TOKYO 1680, JAPAN

CABLE : JUKI TOKYO
TELEX : J22967, 232-2301
PHONE : 03(205)1188, 1189, 1190

JUKI thxt{&1t

TiB2 HRHESEMHERIIS-21
TEL, 03-480-1111 (%)

TR mmal

TEL. 03-4B0-1113 (51 ¥Ib-127)

1989.10 Printed in Japan

TR R

B e = P ST & CrE SN

PR Y ST




